
Package leaflet: Information for the user 

 

Neo-angin suhkruvaba, lozenges 
2,4-dichlorobenzyl alcohol, amylmetacresol, levomenthol 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you.  

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

 

What is in this leaflet  
1. What Neo-angin Suhkruvaba is and what it is used for 

2. What you need to know before you take Neo-angin Suhkruvaba 

3. How to take Neo-angin Suhkruvaba 

4. Possible side effects 

5. How to store Neo-angin Suhkruvaba 

6. Contents of the pack and other information 

 

 

1. What Neo-angin Suhkruvaba is and what it is used for 

 

Neo-angin Suhkruvaba is antiseptic and analgesic medicine for oral cavity and pharynx, which acts on 

bacteria and fungi that cause oral and pharyngeal inflammation. 

Neo-angin Suhkruvaba is used to treat oral, laryngeal, pharyngeal and gingival inflammations. 

 

 

2. What you need to know before you take Neo-angin Suhkruvaba 

 

Do not take Neo-angin Suhkruvaba 
- if you are allergic to active substance or any of the other ingredients of this medicine (listed in 

section 6). 

 

Neo-angin Suhkruvaba is not suitable for children under 6 years.  

 

Other medicines and Neo-angin Suhkruvaba 
There are no known interactions with other medicines. 

 

Tell your doctor or pharmacist if you are using or have recently used any other medicines, including 

over-the-counter medicines. 

 

Neo-angin Suhkruvaba with food and drink 
This medicine can be taken regardless of mealtime. 

 

Pregnancy, breast-feeding and fertility 
Talk to your doctor or pharmacist before taking this medicine. 

 

Driving and using machines 
Not applicable. 

 

Neo-angin Suhkruvaba lozenges contain the dye Ponceau 4R red (E124) and isomaltitol (E953) 
Neo-angin Suhkruvaba contains the dye Ponceau 4R red (E 124), which may cause allergic reactions. 



Neo-Angin Suhkruvaba lozenges contain 2.58 g of the sugar substitute isomaltitol (E953) in one 

lozenge, corresponding to approximately 6 kcal (26 kJ). This should be taken into consideration by 

patients with diabetes. 

 

If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor 

before taking this medicinal product. 

 

This medicine contains less than 1 mmol (23 mg) sodium per lozenge, ie essentially 'sodium-free'. 

 

 

3. How to take Neo-angin Suhkruvaba 

 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

Adults, adolescents and children over 6 years of age can take one lozenge every 2 to 3 hours, in 

children let it slowly melt in the mouth. The maximum daily dose is 6 lozenges. 

 

If the symptoms worsen or do not improve after 3 to 4 days, you should contact your doctor. 

 

If you feel that the effect of Neo-angin Suhkruvaba is too strong or too weak, talk to your doctor or 

pharmacist. 

 

If you forget to take Neo-angin Suhkruvaba 
Do not take a double dose to make up for a forgotten dose. 

 

If you stop taking Neo-angin Suhkruvaba 
Not applicable. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Very rare side effects include indigestion and irritation of gastrointestinal mucosa. 

Colouring agent Cochineal Red A (E 124) may cause allergic reactions. 

 

Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects, you can help provide more information on the safety of this medicine. 

 

 

5. How to store Neo-angin Suhkruvaba 

 

Keep this medicine out of the sight and reach of children. 

 

Do not store above 30°C. 

Store in the original package, protected from humidity. 

 

Do not use this medicine after the expiry date which is stated on the carton and blister after “EXP”. 

The expiry date refers to the last day of that month.  

 



Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Neo-angin contains 
- The active substances are 2,4-Dichlorobenzyl alcohol, amylmetacresol, levomenthol. 

One lozenge contains: 1.20 mg 2,4-Dichlorobenzyl alcohol, 0.60 mg amylmetacresol, 5.90 mg 

levomenthol. 

- Excipients are anise oil, peppermint oil, isomaltitol (E953), tartaric acid, Ponceau 4R red (E 

124). 

 

What Neo-angin looks like and contents of the pack 
Neo-angin Suhkruvaba lozenge is round, red, slightly transparent. 

Pack contains 24 or 48 lozenges. 

 

Marketing Authorisation Holder and Manufacturer 
Divapharma GmbH 

Motzener Straße 41 

D-12277 Berlin 

Germany 

 

This leaflet was last revised in May 2021. 

 


